SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 66
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Ref Level 30.00 cbm  Offset LL,B0 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30dE SWT  1lims e VBW 100kHz Mede Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17449916 GHz 17.14 dBm nd8 down 1.2587 MHz ML L 1.7437832 GHz 18.08 dam nd8 down 2,973 WHz
T1 1 1,7443594 GHz -6.98 dBm nd8 26.00 dB T1 L 1.7435255 GHz -6.67 dBm nd8 26,00 d8
T2 1 1.7456182 GHz -8.81 dBm Q factor 1386.3 T2 1 1.7464985 GHz -7.14 dBm Q factor 586.5
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ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,0 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 khz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.41 dbm)| MI[1] 17.96 dBm
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CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.744381 GHz 16.41 dam nd8 down 4.805 MHz ML 1.746578 GHz 17.96 dam nd8 down 9,79 WHz
T1 1 1.742612 GHz -9.89 dBm nd8 26.00 dB T1 L 1740125 GHz -7.93 dBm nd8 26,00 d8
T2 1 1747418 GHz -10.87 dém Q factor 363.0 T2 1 1.749915 GHz -8.29 dBm Q factor 178.4
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Spectrum s vectrum &
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 khz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
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CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.741763 GHz 15.39 dam nd8 down 14.386 MHz ML 1.740524 GHz 14,35 dam nd8 down 18,981 MHz
T1 1 1.737867 GHz -9.39 dBm nd8 26.00 dB T1 L 173549 GHz -11.61 dam nd8 26,00 d8
T2 1 1,752253 GHz -8.38 dBm Q factor 121.1 T2 1 1.754471 GHz -13.49 dam Q factor 91.7
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 66
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Ref Level 30.00 cbm  Offset LL,B0 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.89 dBm) ™M1[1] 16.52 dBm)
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= nd ‘* 26.00 dB @ . T, e 26.00 dB
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-6 df -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7454811 GHz 14.89 dBm nd@ down 1.2559 MHz M1 1 1.7452338 GHz 16.52 dBm nd@ down 2,991 MHZ
T1 1 1,7443762 GHz -11.15 dbm nd8 26.00 dB T1 L 1.7435075 GHz -6.65 dBm nd8 26.00 d8
T2 1 1.7456322 GHz -11.14 d8m Q factor 1389.8 T2 1 1.7464985 GHz -9.71 dBm Q factor 583.5
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ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,0 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 khz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.10 dBm)| ™M1[1] 15.64 dBm)
1.74524000 GHz 1.7439610 GHz
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-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.74524 GHz 15.18 dam nd8 down 4.795 MHz ML 1.743961 GHz 15.64 dam nd8 down 9,85 WHZ
T1 1 1,742612 GHz -12.09 dam nd8 26.00 dB T1 L 1.740085 GHz -9.10 dBm nd8 26,00 d8
T2 1 1.747408 GHz -10.68 dam Q factor 364.0 T2 1 1.749935 GHz -13.17 dém Q factor 177.0
L I 4 L [S JL 4 -
Spectrum s vectrum &
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 khz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.14 dBm) ™M1[1] 12.13 dBm)
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CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.748716 GHz 14.14 dBm nd@ down 14.416 MH2 M1 1 1.736848 GHz 12.13 dBm nd@ down 18,981 MHZ
T1 1 1.737867 GHz -13.21 dam nd8 26.00 dB T1 L 173545 GHz -15.31 dbm nd8 26,00 d8
T2 1 1,752283 GHz -10.86 dBm Q factor 121.3 T2 1 1.754431 GHz -9.52 dBm Q factor 91.5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

Occupied Bandwidth

LTE Band 66 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.08 1.09 2.72 2.73 4.48 4.48 9.03 9.03 | 13.45 | 13.48 | 17.90 | 17.90
Mode LTE Band 66 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.10 1.08 273 2.72 4.49 4.47 9.05 9.07 | 1348 | 1342 | 17.90 | 17.86
Page Number : A16-8 of 33
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG432920-02B

ctrum s vectrum &
Ref Level 30.00 cbm  Offset LL,B0 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 30 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att 30dé SWT  1im:s e VBW 100kHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.14 dBm) ™M1[1] 18.40 dBm)
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CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17452993 GHz 18.14 dam ML L 1.7446643 GHz 18.40 dam
T1 1 1.74445734 GHz 11.05 dBm Oce Bw 1.088111688 MHz T1 L 1.74445734 GHz 10.27 dBm Oce Bw 1.093706294 MHz
T2 1 174554645 GHz 13.36 dam T2 1 1.74555105 GHz 10.80 dam
L I 4 [S JL 4 -
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,0 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.7460849 GHz 20,27 dBm ML 1.7448262 GHz 19,20 dam
T1 1 1.74364535 GHz 13.39 dBm Oce Bw 2.721278721 MHz T1 L 1.74363936 GHz 13.77 dBm Oce Bw 2.733266733 MHz
T2 1 174636663 GHz 13.31 dam T2 1 1.74637263 GHz 13.51 dam
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Ref Level 30.00 GBm  Offset 11,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11.60 db @ RBW 100 khz
o att a0 d8 1ms @ VBW 300 kHz  Mode Sweep o att 30de SWT 1ms @ VBW 300 kkz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1743811 GHz 18.54 dam ML 1.745779 GHz 16.91 dBm
T1 1 1,7427622 GHz 13.12 dBm Oce Bw 4,485514456 MHz T1 L 1.7427722 GHz 11.22 dBm Oce Bw 4.485514486 MHz
T2 1 17472478 GHz 13.46 dam T2 1 17473577 GHz 11.97 dom
L I 4 L [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 khz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att 0 dE SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.746439 GHz 19.81 dsm ML 1.747657 GHz 19,23 dam
TL 1 1.7405045 GHz 13.66 dBm Oce Bw 9.030965031 MHz T1 L 1.7405045 GHz 12.19 cBm Oce Bw 9.030969031 MHz
T2 1 17495355 GHz 11.63 dam T2 1 1.7495355 GHz 13.18 dam
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Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 khz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.92 dBm) ™M1[1] 17.09 dBm)
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CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L.747607 GHz 17.92 dam ML 1740475 GHz 17.09 dam
T1 1 1.7382867 GHz 13.18 dBm Oce Bw 13.456543457 MHz T1 L 1.7392867 GHz 11.47 dBm Oce Bw 13.488513467 MHz
T2 1 17517433 GHz 13.33 dam T2 1 17517732 GHz 10.50 dam
L I 4 L [S JL 4 -
Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 khz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.26 dBm) ™M1[1] 15.21 dBm)
- . 1.7435610 GHZ| - 1.7368080 GHz
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CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.743561 GHz 16.26 dam ML 1.736808 GHz 15.21 dam
T1 1 1,7360889 GHz 11.20 dBm Oce Bw 17.902057502 MHz T1 L 1.7360889 GHz 10.60 dBm Oce Bw 17.902097902 MHz
T2 1 1,753991 GHz 12.42 dbm T2 1 1753991 GHz 10.06 dam
L I 4 [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 66

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset LL,B0 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30dE SWT  1lims e VBW 100kHz Mede Sweep o Att a0de SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.66 dBm)| MI[1] 18.30 dBm
20 a1 1.74456920 GHz 0 11 1.74583320 GHz
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CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17445692 GHz 16.66 dam ML L 17458332 GHz 18.30 dam
T1 1 1.74445455 GHz 10.05 dBm Oce Bw 1.102097902 MHz T1 L 1.74363337 GHz 12.01 dBm Oce Bw 2.739260739 MHz
T2 1 174555664 GHz 7.76 dam T2 1 1.74637263 GHz 11.17 dam
L I 4 [S JL 4 -
ate: 14.0 ] . 1 6
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,0 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 khz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.14 dBm) ‘ ™M1[1] 17.23 dBm)|
- . 1.74315200 GHz - 1 1.7408840 GHz
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-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1743152 GHz 16.14 dBm ML L 1.740884 GHz 17.23 dam
T1 1 1,7427622 GHz 10.09 dBm Oce Bw 4,495504496 MHz T1 L 1.7404945 GHz 11.77 dBm Oce Bw 9.050949051 MHz
T2 1 17472577 GHz 11.74 dom T2 1 1.7495355 GHz 10.96 dam
L ] J - \ JU J ) v

Middle Channel / 20MHz / 64QAM

[= (¥
Ref Level 30.00 Bm _ Offset 1100 dB & RBW 300 kHz Ref Level 30.00 0Bm  OFfset 11.00 0B w RBW 300 khz
o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep o att 30de SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.16 dbm)| MI[1] 15.07 dBm
- AN 1.7451200 GHZ| - 1.7396050 GHz
1 Occ B T2 13.486515487 MHz o T Occ B 17.902097902 MHz
e e T e 104 F NP NN S IYRUIRY, SN o ) WL B (e
/ \ ’ |
d P |
) [ \ . | \
104 - I 104 “ I’
AR T e e o St AL Jl =0 LA umf f I
[ M. )?M,,J‘ s SRS IO
“an ]
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value Y-value | Function | Function Result |
ML f 174512 GHz 16.16 dam ML 1.739608 GHz 15.07 dam
T1 1 1.7382867 GHz 1185 dam Oce Bw 13.486513487 MHz T1 L 1.7360889 GHz 10.18 dem Oce Bw 17.902097902 MHz
T2 1 17517732 GHz 11.31 dam T2 1 1753991 GHz 9.61 dam
L I 4 L [S JL 4 -
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swanranas. FCC RADIO TEST REPORT Report No. : FG432920-02B

LTE Band 66

Middle Channel / 1.4MHz / 256QAM Middle Channel / 3MHz / 256QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset LL,B0 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.19 dBm) ™M1[1] 16.46 dBm)
- e 1.74548950 GHz - " 1.74568930 GHz,
| OccBw Y 1.088111888 MHz . OcqBw 2.721278721 MHZ
B Py o N AR A . TP A Pt My S
10 10
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- i N 4
= Y o Il 1 Al "
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40 df 40 de
50 d S0 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.7454895 GHz 16.19 dam ML L 17456893 GHz 16.46 dBm
T1 1 1,74445734 GHz 7.23 dm Oce Bw 1.088111688 MHz T1 L 1.74363936 GHz 8.28 dBm Oce Bw 2.721278721 MHz
T2 1 174554645 GHz 7.22 dam T2 1 1.74636064 GHz 9.97 dam
L I 4 [S JL 4 -

Middle Channel / 5SMHz / 256 QAM Middle Channel / 10MHz / 256QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,0 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 khz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.5 dBm)| ™M1[1] 17.21 dBm)
- . 1.74523000 GHz - 1 1.7467380 GHz
Y Occ B 4.475524476 MHz %:\ Bre 9.070929071 MHZ
w0 PN (PN PN s\ red, 12 104 T Attty b it o Vs A
[ | |
od 7 0 7
-10 df f -10 d M
' 1
20 d T [ ST A i i I
1 ¥ i W AR j\l \ . Lt
iragl N WA AR T B T .
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.74523 GHz 15.35 dam ML 1.746738 GHz 17.21 dam
T1 1 1.7427622 GHz 8.31 dBm Oce Bw 4,475524476 MHz T1 L 1.7404845 GHz 9.25 dBm Oce Bw 9.070929071 MHz
T2 1 17472378 GHz 7.77 dam T2 1 1.7495554 GHz 8.47 dam
L ] J - \ JU J ) v

Middle Channel / 15MHz / 256 QAM Middle Channel / 20MHz / 256QAM

[= (¥
Ref Level 30.00 GBm  Offset 11,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11.60 db & RBW 300 khz
o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep o att 30de SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1.05 dBm)| ™M1[1] 13.07 dBm)
- 1.7435010 GHZ| - 1.7500750 GHz
T Occ B 13.426575427 MHz Ocdne 17.862137862 MHz
w0 R EYVUTSO TP SO TN MY T 0d Fﬂ ity YUPN WENPYSUN 0 (PO I
0 di 7 0 d +
10 df - -10 o ﬂ.
204 1 20 dem e R CET
e SRt It !
5 u - e W
I IR VA A iy, i vty
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.743501 GHz 13.95 dam ML L 1750075 GHz 13.07 dam
T1 1 1.7302867 GHz 8.13 dBm Oce Bw 13.426573427 MHz T1 L 1.7360989 GHz 6.59 dBm Oce Bw 17.862137862 MHz
T2 1 17517133 GHz 9.15 dam T2 1 1753951 GHz 7.71 dam
L I 4 L [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

Conducted Band Edge

LTE Band 66 /

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

(Grerom ) @[ specmm ) v
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dém Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PARS
G | 3 3 DABS Line _$PURMOUS_LINE_ABS PABS
20 UIBIF;‘IH PURIOUS INE_ABS F A 20 dbm ?‘I\
10 dem / \, 10 dBm f ]
0 db l !.u 0 dem J -
-10 d8m b -10 dBm
SPURIOUS_LINE_ABS ‘ L AI‘
-20 dem { 1 -20 sBm—f
;
-30 dBm -30 di
AT j hd w 3 =
-
-40 dem — et \M st — -
R - 7 S -
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stﬂ 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70899 GHz -30.90 dém -17.90 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77975 GHz 23.23 dBm -6.77 dB
1.709 GHz 1710 GHz 20.000 kkz 1.71000 GHz -20.67 dm 7.67.d8 1.780 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -18.95 dBm -5.95 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71024 GHz 23.13 dBm -6.87 dB 1.781 GHz 1.700 GHz 1,000 MH2 1.78100 GHz 30,16 dBm C17.16 dB
il ) we i 1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

|| Spectrum L
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.80 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
q 3 3 PABRS Lt SPURIOUS INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PA 20 ﬂB;’:i‘P S
10 dem / i 10 dBI \
0da I + 0 dem) i
-10 dBm - ! -10 dém !
SPURIOUS_LINE_ABS [ L {
20 dem ~ ; I 20 dbm
o L 1,
.30 dem L L \'WJ “30 dem U
M"J i~ J,.r” w"‘lw-"'}u Mm“""\u.r.,,ﬂ
-40 dém S 40 dem BT
SRR RIS " S S T
-50 dBm -50 dBm
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[I'start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs ALl Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170893 GHz -22.22 dém -9.22 d& 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77941 GHz 15.30 dBm -14.70 dB
1.708 GHe 1.710 GHz 20.000 kHz 1.71000 GHz “24.81 dém -11.81d8 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -27.73 dém -14.73 de
1,710 GHz 1.712 GHz 100,000 kHz 171091 GHz 15.62 dBm -14.38 dB 1.781 CHz 1700 GH2 1,000 Mz 178101 CHe ~19°16 cbm 16 db
)i i )
Date: 14.MAY.2024 01:02:1 01:10:14
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG432920-02B

LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

] o
ectrum =il s um 7
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dém Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
| 3 3 AES Line _$PURRDUS_LINE_ABS, PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F AI\ 20 GBH‘.‘P m S
10 dBm / ‘\ 10 dBm I‘ \
0 de ‘ | 0 dem Jd .
-10 dBm \ -10 dBm
SPURIOUS_LINE_ABS ‘ l ﬂ
20 dem F ,\ 20 dim ]
-30 dBm f 30 d
MW /"J ‘1«""‘\ \\ 'Hm*w\_
-40 dem = o] || g d —
I R— /‘/J \\\\‘ R
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||| Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70897 GHz -31.83 dém -18.83 dB 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77975 GHz 22.62 dbm -7.38 d&
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -20.67 dm 7.67.d8 1.780 GHz 1.781 GHz 20,000 kHz 178000 GHz -19.03 dBm -6.03 db
1,710 GHz 1.712 GHz 100,000 kHz 171027 GHz 22.92 dem -7.08 d& 1.781 CHz 1.700 GH2 1.00D MHz 178103 GHz 3131 dim E31 B
.
I - I 1 B2
Dater 1 00:5%:32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectru || Spectrum v
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.80 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
. . x ABS Li SPURIOUS INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ZDUB;':;P S
ey et
10 dbm [f \\ 10 dBrI ‘\
ode } \ 0 dBm i
|
-10 dBm i | -10 dBm )
SPURIOUS_LINE_ABS ‘I l |
20 dem 20 gom
o '\Mm‘
e ad P
-30 dem e o -30 dBm vy
e Hﬁ“ Yoy MWW.
40 dem — 40 dem S
SRV N TR I W o
-50 dem -50 dem:
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 Gz 1.700 GHz 1.000 MHz 170898 GHz -22.14 dém -9.14 d& 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77026 GHz 14,54 dBm -15.46 dB
1,709 GHz 1.710 GHz 20.000 kHz 171000 GHz -26.38 dém -13.38 dB 1780 GHz 1781 anz 20,000 kiz 178000 GHz 26 40 dBm 134048
1,710 GHz 1.712 GHz 100,000 kHz 171033 GHz 14.47 dBm -15.53 dB 1.781 CHz 1700 GH2 1.00D MHz 78106 CHe T 585 db
.
i J1 i
01:11:08
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB

Mode Auto Sweep

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
| 3 3 AES Line _$PURLOUS_LINE_ABS PAS!
20 ghine _FPURIOUS_LINE_ABS ; f,,\ 20 dbime I(Jl\ i
10 dem ! \ 10 dBm: } \
ode I \ 0 dBm J[ |
-10 d8m -10 dBm .
SPURIOUS_LINE_ABS ‘ 1 ﬁ
-20 dem j, m -20 dBm—
.
-30 dBm ) -30 di
,»w*)m'lﬂ / ' \ M\"\m |
-40 dem L m k
W = F Ry e,
B D B W p s % S— .
-50 dm e -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stﬂ 1.79 GHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 170880 GHz -29.04 d&m -16.04 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77975 GHz 21.60 dBm -5.40 d&
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -20.99 dBm -7.95 dB 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -20.50 dBm -7.50 dp
1.710 GHz 1.712 GHz 100.000 kHz 1.71028 GHz 21.50 dBm -8.50 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78109 GHz -31.69 dBm -18.69 dB
Y
Il v i [ i
Dater 1 01:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit dheck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS INE_ABS PASS
20 uguﬂr‘m PURIOUS_)LINE_ABS PABS ZDUB;‘L.": 8
— v
10 dBm f \ 10.dB r
: | |
od ’ Il o dBI’ﬁI \
-10 d8m # -10 dgm I‘
SPURIOUS_LINE_ABS | \ |
-20 dBm T t -20 dpm
A L L]~
.30 dBm — “"“—... ™40 dem P,
[ ! = i
Pl o] by
40 dem T -40 dBm e
Lo it s
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stﬂ 1.79 GHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 170895 GHz -23.19 d&m -10.15 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77908 GHz 14.08 dBm -15.92 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -27.72 dBm -14.72 dB 1,780 GH= 1.781 GHz 20.000 kHz 1.78000 GHz -30.03 dBm ~17.03 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71057 GHz 13.30 dém -16.70 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78100 GHz -22.40 cBm ~g.40 dB
Y
Il j i
Date: 14.MAY.2024 01:04:08 01
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SPORTON LAB.
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Report No. : FG43

2920-02B

LTE Band 66 / 1.4MHz / 256 QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =il s um 7
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dém Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
A i
10 dém J \\ 10 dem f 1\
CL- 0 dBm f \
-10 dBm \ -10 dBm
SPURIOUS_LINE_ABS ‘l‘ ﬂ
20 dem : 20 dim ﬁ,
-30 dBm \ -30 dem v "
vt | ] -
-40 dem et A\ -40 dgm 8 o
. I U U Sy J ] 5 . i, .
50 dem E )
S0 dem v
-60 dBm 50 derm
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170895 GHz -34.98 dBm -21.93 d& 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77977 GHz 18.44 dBm -11.56 dB
1.709 GHz 1.710 Ghz 20.000 kiz 1.71000 GHz ~23.53 dbm -10.59 d& 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -24.13 dBm -11.13 d8
1,710 GHz 1.712 GHz 100,000 kHz 171027 GHz 18.60 dBm -11.40 dB 1.781 CHz 1700 GH2 1,000 Mz 78107 CHe Z29.01 dBm 1601 db
.
I - i 1 B2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.80 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
. . x ABS Li SPURIOUS INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB;'::P S
10 dBm A 10 dBm
f Y [ \
0 db / \ o dem ] \
-10 dém I i -10 dfm 1
SPURIOUS_LINE_ABS If \
20 dem T 20 dpm |
-30 dem 2 [ L) dem 1 ',
= ar A P
40 de M ot d oy o,
~ m - i -40 dBm A
1 hoadiin R www'"""’ﬂ E 'hw‘""“"m‘nh-«w.-. b
-50 dem -50 dem:
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170897 GHz -25.27 dem -12.27 d8 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77689 GHz 11.43 dBm -18.57 dB
1.709 GHz 1.710 Ghz 20.000 kHz 1.71000 GHz -31.43 dbm -18.43 d8 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -30.23 dBm -17.23 d8
1,710 GHz 1.712 GHz 100,000 kHz 171027 GHz 11.36 dBm -18.64 dB 1.781 CHz 1700 GH2 1,000 Mz 178101 CHe 54 56 dbm 1158 ds
.
i J1 i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 66 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr ﬂ%’ ] um 5
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dém Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAKS
20 UIBIF;‘IH PURIOUS INE_ABS F 20 dbim
10 dBm A Y ?Uun_\.'. —
| \
0 B f/ |l p em
-10 dem - -10 dBm \‘
SPURIOUS_LINE_ABS ‘
20 dem ’ 20 dim
MM'W T —
-30 dBm R sl -30 dem e
gt [ W-rf“ b [t
propettant ] g
N Japrenr] 40 dBm. P
\ ]
-50 dam -50 dem
£ cam -60 dem:
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70892 GHz -19.25 dém -6.25 d& 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77772 GHz 11.50 dBm -18.50 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.70998 GHa -28.26 dém -15.26 d8 1.780 GHz 1.781 GHz 30,000 kHz 1.78001 GHz -30.07 dBm -17.07 dB
1,710 GHz 1.713 GHz 100,000 kHz 171144 GHz 11.65 dBm -18.35 dB 1.781 CHz 1.700 GH2 1,000 Miz 178120 GHz 20,20 dBm 720 dn
Il v j [ i

LTE Band 66 /

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectr

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 11.80 de
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
10 dBm /r n v ,,\ ety \
0de / \ dBm:
|
-10 dem ! -10 dBm :
SPURIOUS_LINE_ABS ‘ \
20 dem 20 dim
p.
— ‘ W‘MWW
30 dom | o a0 denm T
E E =
e ,,,,..,mv"“‘ w P g,
fﬂfmﬁ (AT sfurrnse ] -40 dem Mt
' Uil To——
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||[['Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170851 GHz -20.17 dém -7.17 d8 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77768 GHz 11.01 dBm -18.99 d&
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -28.73 dBm -15.73d8 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -30.47 dBm -17.47 dB
1,710 GHz 1.713 GHz 100,000 kHz 171111 GHz 10.79 dBm -19.21 dB 1.781 CHz 1700 GH2 1,000 Miz 178112 GHz 20,94 dBm 724 dn
I J1 i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 66 / 3MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr

=)

Ref Level 30.00 dém  Offset 11.80 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PABS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 dbm
10 dém - 1R —
f \ i il
0de ! dBm; t
|
-10 d8m ! 10 dBm. -
SPURIOUS_LINE_ABS ‘ l
20 dem 20 dim o
I L
-30 dBm e -30 dem s
,wl-““’w qu [ M‘“WMH
40 dBm cutzant 40 dem bt
o ) .
I e Rhal i YRR
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stﬂ 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70887 GHz -23.13 dBm -10.13 d& 1.777 GHz 1.780 GHz 100.000 kHz 1.77839 GHz 9.59 dém -20.41 dB
1.709 GHz 1710 GHz 30.000 kkz 1.71000 GHz -32.44 dBm -19.44 8 1.780 GHz 1.781 GHz 30.000 kHz 1,78000 GHz -31.97 dBm -18.97 dB
1,710 GHz 1.713 GHz 100,000 kHz 171115 GHz 9,85 dem -20.15 d& 1.781 CHz 1.700 GH2 1.000 MH2 1.78113 GHz 22.55 dBm ~0.65 dB
Il v j [ i

LTE Band 66 / 3MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectr @ (| Spectrum L
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.80 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
P A S e
M \ ™
ode / | fuarn ¥
-10 dBm [ 10 dBm }
SPURIOUS_LINE_ABS " WI
20 dem 20 dim
odeds| | I
| [,
-30 dBm -30 dem e
[ M o
P ek,
Ak g,
dem: AT -40 dem: ]
-a----M"W“‘”""’"M” M’“"“’W‘Mw.utw-
-50 dam -50 dem
=60 cBm; -60 dem:
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__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70858 GHz -20.94 dém -16.04 dB 1.760 Ghz 1.780 Ghz 100.000 kHz 1.76313 GHz 0.94 dBm -20.06 d&
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1.700 GHz 1.709 GHz 1.000 MHz 1.70854 GHz -31.88 dém -18.88 d& 1.760 GHz 1.780 Ghz 100.000 kHz 1.76942 GHz -0.68 dBm -30.98 dB
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Conducted Spurious Emission

LTE Band 66 / 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK
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Ref Level 0.00 dBm Offset 11.80 dB

SGL Count 100/100

Mode Auto Sweep

pectrum
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SGL Count 100/100

Offset 11.90 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
Ao A
-40 dB — S Ao - -40 dBm — e i L
e —|
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 995.87956 MHz -45.30 dBm -32.30 dB 30,000 MHz 1,000 GHz 1.000 MHz 991.03198 MHz -45,13 dém -32.13 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.61342 GHz -45.56 dBm -32.56 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.61762 GHz -45.69 dBm -32.69 d&
1.790 GHz 3,000 GHz 1.000 MHz 2.53410 GHz -43,99 dBm -30,90 dB 1.790 GHz 3,000 GHz 1.000 MHz 2,49177 GHz -44,17 dBm -31,17 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.81792 GHz -39.58 dBm -26.58 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91942 GHz -39.49 dBm -26.49 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60355 GHz -39.43 dBm -26.43 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.59205 GHz -39,49 dBm -26.49 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.54416 GHz -34.86 dBm -21.86 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.53625 GHz -35.01 dBm -22.01 dB&
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Spectrum
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30,000 MHz 1,000 GHz 1,000 MHz 942,55622 MHz -45,23 dBm -32.23 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1.62286 GHz -45.64 dBm -32.64 d8
1.790 GHz 3.000 GHz 1.000 MHz 2,49298 GHz -44.09 dem -31.09 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.91342 GHz -39.66 dBm -26.66 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.63805 GHz -39,51 dBm -26.51 dB
13.000 GHz 18,000 GHz 1.000 MHz 1553583 GHz -35.14 dBm -22.14 d&
i
JL J
Date: 14.MAY. 5

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A16-27 of 33




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 66 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe ¥
Ref Level 0,00 dém  Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 948.85807 MHz -45.12 dBm -32.12 dB 30,000 MHz 1,000 GHz 1.000 MHz 956.12944 MHz -45.18 dém -32.18 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69143 GHz -45.59 dBm -32.59 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.66974 GHz -45.69 dBm -32.69 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.95666 GHz -44,06 dBm -31.06 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,49499 GHz -44,23 dBm -31.23 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91542 GHz -39.47 dBm -26.47 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.97342 GHz -39.61 dBm -26.61 db
9.000 GHz 13.000 GHz 1.000 MHz 10.63255 GHz -39.43 dBm -26.43 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60655 GHz -39.38 dBm -26.38 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.55375 GHz -34.93 dBm -21.93 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54708 GHz -35.10 dBm -22.10 dB
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30,000 MHz 1,000 GHz 1,000 MHz 950,31234 MHz -45,23 dBm -32.23 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1.64245 GHz -45.73 dBm -32.73 d8
1.790 GHz 3.000 GHz 1.000 MHz 2,98770 GHz -44.,14 dBm -31.14 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.94292 GHz -39.68 dim -26.68 dB
9.000 GHz 13,000 GHz 1.000 MHz 1062305 GHz -39.47 dBm -26.47 dB
13.000 GHz 18,000 GHz 1.000 MHz 1554958 GHz -34.99 dBém -21.99 d&
i
J1 J L
Date:

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A16-28 of 33




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 66 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
7 ||| Spe ¥
Ref Level 0,00 dém  Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 952.25137 MHz -45.25 dBm -32.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 971.64168 MHz -45.11 dBém -32.11 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69178 GHz -45.73 dBm -32.73 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.60292 GHz -45.65 dBm -32.65 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.97641 GHz -44,08 dBm -31.08 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,48532 GHz -44,24 dBm -31.24 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.92242 GHz -39.75 dBm -26.75 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.89643 GHz -39.64 dBm -26.64 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69029 GHz -39.56 dBm -26.56 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.57505 GHz -39.61 dBm -26.61 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.54458 GHz -35.08 dBm -22.08 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54500 GHz -35.06 dBm -22.06 d&
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30,000 MHz 1,000 GHz 1,000 MHz 93770865 MHz -45,25 dBm -32.25 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1.16879 GHz -45.53 dBm -32.53 d8
1.790 GHz 3.000 GHz 1.000 MHz 2.96956 GHz -44.07 dem -31.07 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.95642 GHz -39.69 dim -26.69 dB
9.000 GHz 13,000 GHz 1.000 MHz 1061005 GHz -39.43 dBém -26.43 dB
13.000 GHz 18,000 GHz 1.000 MHz 1553958 GHz -35.07 dBém -22.07 d&
i S
J1 J L

Date:

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A16-29 of 33




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 66 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
7 ||| Spe ¥
Ref Level 0,00 dém  Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Limit rwrk PARS Limit -‘thr'rk PAES
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 984.24538 MHz -45.17 dBm -32.17 dB 30,000 MHz 1,000 GHz 1.000 MHz 854.8150% MHz -45,33 dém -32,33 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69318 GHz -38.98 dBm -25.98 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68898 GHz -45.70 dBm -32.70 d&
1,790 GHz 3,000 GHz 1.000 MHz 2,49338 GHz -44,36 dBm -31,36 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,48411 GHz -44,27 dBm -31.27 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82292 GHz -39.50 dBm -26.50 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93792 GHz -39.81 dBm -26.81 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69729 GHz -39.53 dBm -26.53 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.57655 GHz -39.56 dBm -26.56 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.54083 GHz -34.97 dBm -21.97 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54500 GHz -35,17 dBm -22.17 dB
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rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 912,01649 MHz -45,29 dBm -32.29 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1,58998 GHz -45.00 dBm -32.90 d8
1.790 GHz 3.000 GHz 1.000 MHz 2.50467 GHz -44.24 dBm -31.24 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.93142 GHz -39.72 dim -26.72 dB
9.000 GHz 13,000 GHz 1.000 MHz 12.67729 GHz -39.67 dBm -26.67 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.53250 GHz -35.26 dBm -22.26 d&
i S
J1 J L
Date: 14.MAY.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A16-30 of 33




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 66 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
7 ||| Spe ¥
Ref Level 0,00 dém  Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 919.77261 MHz -45.43 dBm -32.43 dB 30,000 MHz 1,000 GHz 1.000 MHz 666.24438 MHz -45.37 dBm -32,37 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.68443 GHz -40.74 dBm -27.74 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68898 GHz -45.82 dBm -32.82 d8
1,790 GHz 3,000 GHz 1.000 MHz 2,99778 GHz -44,22 dBm -31.22 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,07641 GHz -44,01 dBm -31.01 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91242 GHz -39.74 dBm -26.74 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94192 GHz -39.83 dBm -26.83 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59005 GHz -39.53 dBm -26.53 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61955 GHz -39.61 dBm -26.61 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.54291 GHz -35.12 dBm -22.12 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54750 GHz -35.20 dBm -22.20 di
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Spectrum
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 93770865 MHz -45,24 dBm -32.24 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1.60607 GHz -45.80 dBm -32.80 dB
1.790 GHz 3.000 GHz 1.000 MHz 1.79262 GHz -38.32 dem -25.32 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.98442 GHz -39.86 dBm -26.86 dB
9.000 GHz 13,000 GHz 1.000 MHz 1061205 GHz -39,59 dBém -26.59 dB
13.000 GHz 18,000 GHz 1.000 MHz 1554708 GHz -35.06 dBm -22.06 d&
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LTE Band 66 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
7 ||| Spe ¥
Ref Level 0,00 dém  Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 987.15392 MHz -45.41 dBm -32.41 dB 30,000 MHz 1,000 GHz 1.000 MHz 932.37631 MHz -45,35 dém -32.35 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.67568 GHz -43.66 dBm -30.66 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -43.47 dBm -30.47 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.50830 GHz -44,27 dBm -31.27 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,08448 GHz -43,90 dBm -30,90 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99642 GHz -39.73 dBm -26.73 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99842 GHz -39.78 dBm -26.78 db
9.000 GHz 13.000 GHz 1.000 MHz 10.64904 GHz -39.49 dBm -26.49 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.67529 GHz -39.53 dBm -26.53 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.54208 GHz -35.14 dBm -22.14 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.53166 GHz -35.11 dBm -22.11 dB&
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Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep
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10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dem — _ = - PSau,
,gﬁvh—-w
-90 dBi
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 93770865 MHz -45,07 dBm -32.07 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.06034 GHz -45.77 dém -32.77 d8
1.790 GHz 3.000 GHz 1.000 MHz 1,79706 GHz -38.33 dem -25.33 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.98592 GHz -39.69 dim -26.89 dB
9.000 GHz 13,000 GHz 1.000 MHz 12.68829 GHz -39.68 dBém -26.68 dB
13.000 GHz 18,000 GHz 1.000 MHz 1554250 GHz -35.28 dBm -22.28 d&
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J1 J L
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ssamon s, FCC RADIO TEST REPORT Report No. : FG432920-02B
Frequency Stability
Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0070
40 Normal Voltage 0.0083
30 Normal Voltage 0.0042
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0074
0 Normal Voltage 0.0080
PASS
-10 Normal Voltage 0.0021
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0080
20 Maximum Voltage 0.0088
20 Normal Voltage 0.0000
20 Battery End Point 0.0018
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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